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Part_No Description Spec Qy} Pard No Descriplion Spec My} Pard_No Description Spec Qty
FA2002  |SPRING 1| oad03a  |O-RING ARPSG3-003 | 1 ] WCA301 |SCREW SEAT 1
FA3201  |CYLINDER 1| onooen  orwg ARPSO8-004 | 1 ] WKO104  |GUIDE PLATE 1
FAGI04  [BODY 1| onoza  JormG ARP568-024 | 1 | WKo204  |COVER PLATE() 1
FA4401  [EXHAUST CAP 1 | oazia loring ARPSGS-131 | 1 | WKO304 |COVER PLATE(A) i
FASH1  [CAP SEAL 1| OB22H ORING 22.0x3.0 1 | wKo304W [DRIVER ASSY. 1
FABH!  IBUMPER 1| omsza  oRinG 3 8x24 1| wkos02  [MAGAZINE SEAT 1
FB2302  |HEAD VALVE PISTON 1| ocoxa [oRmG 630 1| wkoro1  {FRONT PLATE 1
FB2401  |COMPRESSION SPRING 1] oroioA  loRWG P10 1| wkosd1 [STOPPLATE 1
FB2501  [PISTON STOP 1] opoua  JORING P14 1| wiosor  |Pusker 1
FB801  |COLLAR 1 | opossa  oRNG P25{1A] 1| wk1002  [ADJUSTMENT RAL 1
FB2801 MAIN PISTON 1 PA3501 PIN 1 WK1102 BAR 1
FB83201 PIN 1 PF1601 SPRING 1 WK1201 FIXED PLATE 1
FBIG0T  |PISTON STOP 1| PFI70T |SAFETY LEVER 1| WK1202 |FIXED PLATE 1
FBIBHT  [PISTON STOP 1] erigor e 1] WK1301  INOZZLE 1
FE1201  |EXHAUST CAP RING 1| PN420Y  |PUSHER SPRING 1] w0z [oriver :
KFO403  [FLATHD.BOLT MAx07—8L | 1 | UC3101  |CYLINDER CAP 1] wkis0z  |MAGAZINE cap 1
KFO442  [FLATHD.8OLT MAx07 120 | 2 | UE1101W |TRIGGER VALVE ASSY. 1| wkreor  [support i
KFOS10  |FLAT HD.8OLT M5<08-10L | 1 | UE1301  [COMPRESSION SPRING 1| WK3401W IFIXED PLATE ASSY. 1
KMOS08  |HEXSOCHDBOLT  [Méx07—8L | 2 | UE401 |TRIGGER VALVE STEM 1| wrkas0aw [FIXED PLATE ASSY. 1
KIMO410  [HEXSOCHOBOLT  [M4x07—10L | 2 | UE1S01 SEAL 1| vezsor  ERNG §25 2
KMO412  [HEXSOCHOBOLT  |MAx07—120 | 2 | UE1601 I|TRIGGER VALVE GUIDE 1| YGOS01  {SPRING WASHER §5 §
KMO4T2A |HEXSOCHDBOLT  [MAx07—12L | 2 | UE1701  |TRIGGER VALVE SEAT 1| viosos  [LockNUT M5x0.8 1
KMOS20  HEXSOCHDBOLT  |M5x08--20t | 5 | UE1801 |TRIGGER 1

KMO522  HEXSOCHDBOLT  |M5x08-—23L | 2 | UHI001  LATCH 1

KS3010  ISPRING PIK §3-100 2 | WwC1001  |PUSHER STOP 1

KY0408  |SCREW R 1

o'y I you need to order parls, please mark bolh Paris No. and Description. 7z 4



